Form No. 108080

.,‘,; pOWER TEAM Parts List for:

HAYDRAULIC TECHNOLOGIES

Hydraulic Technologies Tech. Services: (800) 477-8326
5885 11th Street Fax: (800) 765-8326
Rockford, IL 61109-3699 USA Order Entry: (800) 541-1418 GPM25B20F-BEN

Fax: (800) 288-7031

Internet Address:
http://www.powerteam.com

MODEL D
ELECTRIC HYDRAULIC GEAR PUMP

1 2
- | |! | ) e Y4 N\
[ ) r ~f{=
Q:
L
-

SEAL IS PART OF
SWITCH ASSQY ITEM #17
ASSEMBLE AS SHOWN

~

T T~ Sl e ) 5 7 8
o L~ 14,1516 < Ve / [ﬁg

L] Ho = 10

Iiil G AN J
17 3
(FOR MOUNTING HOLES 4

SEE DETAIL BELOW)

Basic Pump Assembly
See sheet 2 of 2

1.550
22— 1.420

.184 4, (DRILL OR PUNCH
* 710 -y ‘198 98- PERMISSIBLE)

_ /. [#]9.030®@
= oy | r'el

| |

| I

|

(4 PLACES)
i '

620 4o (DRILL OR PUNCH
.640 ~'“ PERMISSIBLE)

. - ] ?.030 &
MOUNTING HOLE DETAIL
(COVER AND GASKET)
(FOR ROTARY SWITCH) Sheet No. 1o0of2

Rev. 2 Date: 27 Jan. 2000
Litho in USA




Parts List, Form No. 108080, Back sheet 1 of 2

Item Part No.
No. No. Reqd Description
1 351667 1 Warning Decal
2 10048 4  Screw, Hex HD Cap (3/8-16 x 7/8)
3 10009 4  Screw, Hex HD Cap (1/4-20 x 3/4)
4 253538 4  Support, Reservoir Flange
5 252646 1 Cap, Filler Breather
6 66146 1 Reservoir (3.5 Gallon)
7 252630 2.33 ft. Tubing, Plastic
8 252756 3  Clamp, Hose
9 252617 1  Fitting, Hose (1/2-20 UNF)
10 29682 1 Filter
11 253331 1 Magnet
12 59138 1 Motor, Elec (230 V., 60/50 Hz.)
13 352018 1 Decal
14 12409 4  Screw, Round HD (8-32 x 5/8)
15 11388 4  Washer, Tooth Ext (.37 x .17)
16 10196 4  Nut, Hex (8-32)
17 421820 1  Switch, Rotary

b

Drawing

HYDRAULIC SCHEMATIC

N

6
6 OUTLET

INTERNAL RELIEF VALVE
(Set at 2,100/2,500 PSI)

ELECTRICAL SCHEMATIC

— swi
( \I = O (ON)
L OFF O&—-0——11
o I SW2
SwW3
L2
- O(ON),
|
| OFF O<—+0 12 M
I | Swa
SW5
L3
- SON)|
CUSTOMER oFF 0c—1 6 13 =
CONNECTION “SWe GRD

TO REVERSE ROTATION INTERCHANGE
ANY TWO LINE LEADS



Parts List Form No. 108080

BASIC PUMP ASSEMBLY 15 [Earie
List

13
12
14 15
B 11_ - 16
A H BN DRSS
| 1077 P
5 9 / | 17
-l 8 ] - T
3) 7
SECTION A-A
090~ -
{2 PLACES) 060
34 22 ] '((2)7F(’)LACES)
23 o\ N D<__:
24 : \ !
33ﬂ /’/_,‘\ i
_B,_———"/‘/ . D<—-:
- - B‘ 25 2X SCALE —
_/ , 5|
32— Q\\_ /@& 27 6
28 4
29
31 30
SECTION B-B VIEW D-D
2X SCALE

Sheet No. 2o0f2

Rev. 2 Date: 27 Jan. 2000




Parts List, Form No. 108080, Back sheet 2 of 2

Iltem Part No.
No. No. Reqd Description
1 253493 1  Screw, Hx Soc Tap (1/4-20 x .50; Torque to 70 in. Ibs.)
2 351963 1 Bracket, Mounting
3 421638-20 1 Valve, Relief (Set at 2,100/2,500 PSI)
4 14972 1  Plug Fitting (1/4 PTF)
5 252618 2  Fitting, Hose (1/2 NPTF)
6 15156 2  Pin, Dowel (.25 x .50)
7 16232 1  Fitting, Plug (3/8 NPTF)
8 253519 1 Filter
9 253491 1  Fitting, Straight (3/8 NPT x 9/16 ORB)
10 250962 1  Fitting, Plug (9/16-18; Plastic)
11 10527 1  O-ring (.81 x .64 Nitrile)
12 351787 1 Cap, Release Valve
13 351633 1 \Valve, Release
14 214014 1  Fitting, Plug (1/2 Tube)
15 10425 1  Spring (.37 OD x .75 x .03 WS)
16 351827 1 Body, Poppet
17 14763 1  O-ring (.43 x .31 Urethane)
18 253494 6  Screw, Hx HD Tap (1/4-20 x 2.25; Cross troque to 120 in. Ibs. in
order shown.)
19 207405 1  Nut, Hex Lock (10-24)
20 351785 1 Handle
21 253086 1  Screw, Socket HD (10-24 x 7/8)
22 421819-25 2 Gear
23 253070-25 1 Key
24 65918-25 1 Body, Pump
25 253071 4 Bearing, Sleeve
26 253072 2 Ring, Retain Ext. (0.44 x .035; Position retaining ring to keyway
as shown.)
27 12223 2  Ball (3/16” Dia. Steel)
28 253068 1 Shaft
29 253069 1  O-ring (2.250 x 2.062 Nitrile)
30 252645 1  O-ring (4.750 x 4.375 Nitrile)
31 65738 1 Body, Valve
32 252616 1  Seal, Oil Shaft
33 351625 1 Coupling
34 351627-25 1 Shaft

b

Drawing

Note: Shaded areas reflect last revision(s) made to this form.




	HYDRAULIC SCHEMATIC
	ELECTRICAL SCHEMATIC
	BASIC PUMP ASSEMBLY

